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Miisterinin adi/adresi: ALCAS Metal San, A5,
Customer name/address Ulus Mah, Ismetpaga Cad. Noo1 Tepecik Biylik¢ekmece / Istanbul
istek Numaras:: 16-097-PROT
Crder No.
Numunenin adi ve tarifi: ALCAS AFB0 Sisterne Dayal Ozel Tasanm Giydirme Cephe / Cubuk Sistem
Mame and identity of test item Customn Design Curtain Walling Based on ALCAS AFE0 Systern / Stick System
Numunenin kabul tarihi: 09.12.2016
The date of receipt of test item
Acgiklamalar: EM 12179 deney metodu kullandrmigtir. Siniflandirma yapilmamugtir, *
Rermarks EM 12179 testing method was performed. Not classified *
Deneyin yapildid tarih: 15.12.2016
Date of Test
Deney Raporu Sayfa Sayisi: 19

Mumber of pages of the test repart

Avrasya Cephe-Dograma Test ve Teknoloji Merkezi A5, TURKAK tan AB-0926-T dosya numarasi ile TS EN ISO/IEC 17025:2012
standardina gére akredite edilmigtir.

Avrasya Cephe-Dograma Test ve Teknoloji Merkezi AS. aceredited by TURKAK under registration number AB-0926-T for TS EM I50/1EC
17025:2012 as test laboratory

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlannin taninirigi konusunda Avrupa Akreditasyon Birligi(EA) ile Gok Tarafli Anlagma ve
Uluslararas) Laboratuvar Akreditasyon Birligi(ILAC) ile karphkl tamma anlasmas: imzalarmigtir,

Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the
International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports

Bu Ar-Ge deney raporu: Firmamiza ulasan numunelere deney ve/veya deneyler uygulanarak elde edilmigtir.

Miisteriye ait dier numuneleri kapsamaz.

(This R&D test report was prepared after applying test/tests to the samples that are sent to our company.

{Mote that this declaration does not invelve other samples of the customer.)

Deney ve /weya KUm-sonuclan, genigletilmis &lglim belirsizlikleri ( olmas: halinde ) ve deney metotlan bu sertifikamin lasmi
olan o v :-\"\ Imigtir.

prit results, the uncertainties [ if applicable ) with confidence probability and test methods are fiven on the

falig af this report.
Tarih Deney Sorumlusu Onaylayan
Date Person in charge of test )}ppmval

G &S 212200 Dilek GUNDOGDU tnyan KARATAY
o/
*EM 13830:2015-10 Giydirme Cepheler Mamul Standard: 5.1.2 geFedince belirlenen metot A'vqu m B yGnterfleri milgteri thlebi nedeniyle izlenmemigtir.

Deney migterinin enayladis 16-097-PRO1 MS01-R01 deney yapim beyam takip edilerek icra edilnmigtir. Bu nedenle deney sonuglan sinflandiiimamgtar.
*Meither Method A nor Method B was followed as described in EN 13830 2015-10-Curtain Walling Product Standart, by clients demand. Test was pedarmed by
following 16-097-PROT M501-R0OT methed statement which was approved by client, Therefore, test results are not classified.
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Bu rapor, loboratuann yazili izni almadan kismen kopyalanp gogdaltdamaz. ]

Imzasiz ve mihirsaz raporiar gecersizdir
This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid



AVRASYA CEPHE-DOGRAMA TEST AB-0926-T
VE TEKNOLOJI MERKEZI A S. 16-097-PRO1
Sayfa (Page): 2/ 19 21.12.2016

1. Numune / Object

1.1 Deney Numunesi-Tamitim / Description of Test Specimen
Deneyi yapilan qubuk sistem cephe yapisi dikey / yatay kayitlarin birlestiriimesiyle meydana gelen 14 alandan (kapatma
paneli) olusturulmustur.

The stick system facade construction subjected to testing is formed 14 grid fields (infill panels) by combination of transoms
/ mullions.

Deney Numunesi / Test Specirmen Giydirme Cephe — Cubuk Sistem / Curtain Walling-Stick System
Sistem Ureticisi / System Manufacturer  ALCAS
Uriin Ureticisi / Product Manufacturer  Aygiin Aliminyum San. ve Tic. A. 5.

Proje / Project Okmeydam ve Goztepe Egitim ve Arastirma Hastanesi-Istanbul /
Okmeydan: & GoztepeTraining and Research Hospital-istanbul
Tiim Alan Olgiileri / All Over Area 16,30 m?
N
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Gizim No. 1 Deney Numunesi & inceleme Kisimlan /
Drawing No. 1 Test Specimen & Analysis of Sections
FORM NOD ANFLRLOOS REY. MO 02
YAYIN TARIHI : 25.12.2015 REV. TARIHI 12709 /2006
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AVRASYA CEPHE-DOGRAMA TEST AB-0926-T

VE TEKNOLOJI MERKEZI A S. 16-087-PRO1

21.12.2018

Gergeve Olgiileri / Frame Dimensions Akstan aksa / Axle to axle

Kapatma Panelleri / Infill Panels

P1 Gerceve Olgileri / Frame Dimensions 1350 mm x 750 mm
P2 Gergeve Olgileri / Frame Dimensions 1350 mm x 1000 mm
P3 Cerceve Olcileri / Frame Dimensions 1350 mm x 594 mm
Profiller / Profiles

Profil alagim / Profile Alloy EN-AW6060

Gerceve Metaryeli /
Frame Metarial

Diisey Kayit / Mullion
Yatay Kayit / Transom

Birlesim /
Connection

Is1 bariyerli aliminyum profil
Aluminium profile with thermal break
Profil No. AFGOT PR.9729

Profil No. AFEOTO1/ AFBOT PR.9731

Sirasiyla, AFE0TO1/ AF60T PR.973 Tyatay kayit profilleri 15.5 mm kertilerek

9804 6§e no'lu badlant profili (146 mm/ 26mm) ile diisey profillere, esnek sizdirmaz
yalitimh mastik ile, lamball birlesim yaparak vidalanmstir.

Respectively, transom profiles AF60TOT1/ AF60T PR.9731 notched 15.5 mm and screwed to
mullion profiles with mastic resilient sealing and connector profile item no. 9804 (146
mmy/ 26mm), as lap jointed.

Ek Profiller / Additional Profiles

Baski Plaka
Pressure Plate

Uyarlag Profil /
Adapter Profile

Kapak Profili
Cover Plate

Fitiller /7 Yalitumlar
Gaskets / Seals

i¢ Cam Fitili

FORM RO | AVRRO0S
YAYEN TAREHI : 25.12.201%

Profil No. AF60CO1, siirekli, yatay kayit profillerine belirli araliklarla 5.5x38 mm inox
vida ile vidalanmustir.

Profile no. AFGOCO1, continuous, screwed to transom profiles at regular distance by 5.5x38
mm inox screws.

Profil No. 04-1011(PVC-is1 bariyer), sirekli, yatay ve diisey kayit profillerine belirli
araliklarla 5.5x38 mm inox vida ile vidalanmugtir.

Prafile No. 04-1011(PVC-thermal break), continuous, screwed to transom and mullion
profiles by 5.5x38 mm inox screws.

Profil No. AFB0ADY (cam qitas)), spandrel cercevelerde, yatay ve disey kayit profillerine
oturtulmustur.

Profile no. AF60A04 (glazing bead), fitted to transom and mullion profiles at spandrel
frames.

Ek.1 Syf.24 / Please see Annex.1 Page 24

Profil No. AFBOCO04, sirekli, yatay bask: plakalarina oturtulmus ve vidalanmigtir.

Profile no. AFE0C04, continuous, fitted to horizontal pressure plates by screwing.

Profil No. AF60C06, boy kesim, disey kayit profillerine belirli araliklarla 5.5x38 mm inox
vida ile vidalanmustir.

Profile No. AF60CO6, cut to length, screwed to mullion profiles by 5.5x38 mm inox screws.

01-1010 no'lu fitil, EPDM, disey kayita boy kesim olarak oturtulmustur.

REV, WO 02
REV. TARIH| 12409 /2016

Bu rapor, laboratuarn yazl ol almadan kismen kepyalanp codaltlamaz I

imzasz ve mihirsiz raporiar gegersizdir.
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Interior Glazing Gasket

Dis Cam Fitili
Exterior Glazing Gasket

Uyarlag Fitil
Adapter Gasket

Yalitumlar / Seals

Havalandirma / Tahliye
Drainage / Ventilation

Montaj / Assembly

Diisey Baglant: /
Vertical Connection

AVRASYA CEPHE-DOGRAMA TEST AB-0626-7
VE TEKNOLOJI MERKEZI A.S. 16-097-PRO1
21.12.2016

01-1003 no'lu fitil, EPDM, yatay kayita boy kesim olarak oturtulmustur.
Her ikisinin bitisleri késelerde uc uca getirilerek yapistinlmistir.

Gasket item no. 07-1010, EPDM, cut to length and fitted to mullion profile.
Gasket item no. 01-1003, EPDM, cut to length and fitted to transom profile.
Both of their end points are butt jointed at corners and bonded.

01-1010 no'lu fitil, EPDM, AFE0C06 kapak profiline boy kesim olarak oturtulmustur.
01-1304 no'lu fitil, EPDM, sirekli, bask plakasina oturtulmustur,

Diisey fitil, yatay fitil ile T birlesim olarak yapistinlmigtir.

Gasket item no. 07-1010, EPDM, cut to length and fitted to AF60C06 cover plate.
Gasket item no. 01-1304, EPDM, continuous, fitted to pressure plates.

Vertical gasket T jointed to horizontal gaskets and bonded,

03-2020 no'lu fitil, EPDM, disey, T birlesim noktasinda kullanulmustir,
Gasket item no. 03-2020, EPDM, vertical, used in T connection part.

Kapak profilleri ve bask: plakalan altlarinda biitil bant uygulanmistir. / Butyl tape applied
underneath of cover profiles and pressure plaotes,

Yogusma kanallanindan toplanan su 03.2310 (PVC) &de no'lu su saptina (goirten)
tarafindan tahliye edilmektedir.

Collected water through the condense channels drains out by deflector block Item no.
032370 (PVC)

Diisey cergeve profilleri 6mm kalinhkta galveniz kéisebent ankrajlar ile monte edilmigtir.
Mullion profiles clamped by 6 mm thickness galvenized anchor brackets.

Diisey kayit profilleri 1088 6ge no'lu (300 mm) ve AF50A02 profil no.'lu baglant: ile
vidalanarak birlestirilmistir.

Mullion profiles connected with connector profile item no.1088 (300 mm) and profile no
AF50A02 by screwing.

Kapatma Panelleri / Infill Panels

P1-1

Yapilandirma /
Configuration

Cam / Glazing
Olgiiler / Dimensions
Thickness f Kalinltk

Yapilandirma/Configuration
Cam Destek / Glass Support

P1-2

Yapilandirma /
Configuration

Cam [ Glazing
Olciiler / Dimensions
Thickness / Kalinlk

AVRRO0S

Spandrel / Spandrel

2 mm galveniz sac / 100 mm tag ylni / emaye boyal diz cam

2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Emaye Boyall Diz Cam / Flat Glass Enamel Painted

728 mm x 1328 mm

& mm

Profil / Profile No. 1026

Spandrel / Spandrel

2 mm galveniz sac / 100 mm tas yini / emaye boyal diz cam

2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Emaye Boyal Diz Cam / Flat Glass Enamel Painted

572 mmx 1328 mm

& mm

REW. NO oz
REW, TaRIHI 12708 7 2016

Bu rapor, laboratwann yazili zni olmadan kismen kopyatanip codalhilamar
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AVRASYA CEPHE-DOGRAMA TEST AB-0926-T
VE TEKNOLOJI MERKEZI A.S. 16.007.PR01

Sayfa (Page): 5/ 19 21122016
Yapilandirma/Configuration -----

Cam Destek / Glass Support Profil / Profile No. 1026

P2-1 Sabit Pencere-Vizyon / Fixed Light-Vision

Cam / Glazing Ist Korunumiu Cam — Hava Bosluklu / Insulated Glass- Air Spaced

Olgiiler / Dimensions 978 mm x 1328 mm

Thickness f Kalinlk 26 mm

Yapilandirma/Configuration 6 mm 151 korunumlu (low-€) / 16 mm hava bogluk(insulated) /4 mm DC (flat glass)
Cam Destek / Glass Support Profil / Profile No. 1026

P2-2 Spandrel / Spandrel

. Yapilandirma / 2 mm galveniz sac / 100 mm tas yiini / emaye boyal diiz cam
Configuration 2 mm galvenized sheet / 100 mm mineral wool / flat glass enamel painted
Cam / Glazing Emaye Boyal Diz Cam / Flat Glass Enamel Painted
Olgiiler / Dimensions 978 mm x 1328 mm
Thickness / Kalinlik 6 mm

Yapilandirma/Configuration -----
Cam Destek / Glass Support  Profil / Profile No. 1026

Ué"-l!-,' nUMURes Lanlime, muglennm Lemin ettgi |_:|||:'||.'|,-| wi Aorasyd TTM man indebemaetang dayanmaktadic, {"Awrasya TTA- kentrol® hancinde kalan oge tanimbkan
adetbon J imalat p.11'1_a-|ar. ¥, u-,-g-_.!al'..a. |:|.ai‘:a|.]|| f cam g bi malzeme drellikleri misten teminadir). Deney numunesinin dynntdan icin Ek 1. kesit cizimlernne bakabibrsiniz
Tasanm detaylan sadece temel azellikler / performans seniflandinmass igin incelenmistir. Misgteri aksind belitmedidi surece gizimier, katalog ve imalat pafalare Svrasya
TThd aksini I:1-:|r1|1n:-:I||:_;i surece cekilen !nr::‘:_ilafiar_ temin eddmig olan n;f{'gi}"m_': 420 gr!uw dayancinkmegtin

The description 5 based on informotion provided by the client and irspection of the test specimen by the Avrasya TTM [ ilem designahons / numberidprocess guideline /

manufacturing process os well as materiol specificalions were provided by the client unless” Avrasyo TTM-checked™) For detorls of the test specimen rfer to the e
of sections as well as Ek 1. The design details were examined solely on the basis of the charocteristics / performance fo be clossified The drgwings are based on unchanged

docurmentation prowidid by the chent wnless stated othervise, B phofographs were faken by the Aveaiya TTM ueless sioled otherwise

1.2 Numune Kabul / Sample Approval
Avrasya TTM' ye asadida numune kabul verilerini temin eden / The below sample approval data were provided to Avrasya TTM

Ornekleme/Sampled by ALCAS Metal San. A. 5./ 16-097-PROT-NKO1
Tarih / Date 09.12.2016

Dogrulama / Checking Avrasya TTM'ye verilen imalat resimleri, standa monte edilmis numuneye ait izim ve
deney numunesi kargilastinlarak uygunlugu kontrol edilmigtir.
The specimen fitted to the test chamber were checked by Avrasya TTM with comparing
provided manufactoring layouts, drawings.

1.3 Deney / Testing

Uretim tarihi / Date of Manufacture 05.12.2016

Teslim tarihi / Date of Delivery 09.12.2016

Deney tarihi / Date of Testing 15.12.2016

Deney Opr. / Test Opr. Dilek GUNDOGDU
Kal. Kont. / Quality Control Gokhan UZUMN

15.12.2016'da yapilan deneyin katilimcilan / The test on 15.12.2016 were witnessed by,

Dilek YILMAZ Khatib & Alami-TIMA
Aycin ONISPIR Tas Yapi
Mijdat TAVLASOGLU Tas Yapi
Esat SAKALLI Aygiin Aliminyum
Veysel AYDIN ALCAS
Aykut ESKIN Yiiksel Proje
FORM MO : AVER DO REV, NO a2
WAYIM TARIHI ; 2512 2015 REV. TRRIHI 12 /09 4 2016

Bu rapor, laboratuann yanil ni almadan kismen kopyalanip cegaltilomar. [
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AVRASYA CEPHE-DOGRAMA TEST AB-0926-T
VE TEKNOLOJI MERKEZI A.S. {EbeE PRl
Sayfa (Page): 6 /19 21.12 2016

2. Deney Prosediiril / Testing Procedure

2.1 Atfedilen Yéntem Esaslan / Basis to Refering to Methods

Deney misteri talebi dogrultusunda Avrasya TTM tarafindan hazirlanan 25 Kasim 2016 tarihli 16-097-PR0O1 MS01-R01
deney yapim yontemine dayanmaktadir.

Test was based on method statement 16-097-PR0OT MS01-R01 dated 25th November 2016 which is prepared by Avrasya

TTM in accordance with client’s demand.

2.2 Deneyler [/ Testing

1. Riizgar Yiklerine Dayarum — Hizmet verebilirlik ( EN 12179)
Resistance To Wind Load-Serviceability (TS EN 12779)

2. Ruzgar Yiklerine Dayanim = Givenlik (EN 12179)
Resistance To Wind Load-Safety (EN 12179)

3. Sekiim, Inceleme & Kayit

Disrmantle, Inspect & Record

2.3 Siniflandirma - Degerlendirme / Classification — Evaluation

EN 13830:2015-10 Giydirme Cepheler Mamul Standardi 5.1.2 geregince belirlenen metot A veya metot B yontemleri
miisteri talebi nedeniyle izlenmemistir. Deney misterinin onayladigi 16-097-PRO1 MS01-R01 deney yapim beyar takip
edilerek icra edilmistir. Bu nedenle deney sonuclan siniflandinimamustir.

Neither Method A nor Method B was followed as described in EN 13830: 2015-10-Curtain Walling Product Standart, by

clients demand. All tests at test sequence were performed by following 16-097-PR0OT MS01-ROT method statement which
was approved by client. Therefore, test results are not classified.

2.4 Sonuglar / Results

1 e — — | = 1
No Deney / Testing Il Sonug / Result Agiklamalar / Remarks
Hizmet verebilirlik / Serviceability
Hizmet: +0.96 kN/m’ Miisaade edilebilir en biiyilk bagil sehim < |/ 300+5
HWMNM.F The maximum allowable deflection < | /300+5
Prasanm / Paesign = £0.96 kN/m?
!, BASARISIZ*/ FAILED* | * Bknz. Sayfa 7 Bolim 3.1/ Pls. see Page 8 Section 3.1
Riizgar Yiiklerine |
3 | Dayamim e Emniyet / Safety
Resistance to Wind Load Paneller ve gergeve elemaniarnda kalci hasar clugmamigtir. Cergeve elemanlan
| Emniyet: £1.44 kN/m? biikiilmemistir. Paneller, cam elemanlar ve dekoratif amagh kaplama pargalan
Safety emniyetli bir gekilde kalme ve contalar yerinden oynamamugtir.
At both positive and negative peak hest pressure, there was no permanent damoge to
framing members, panels or anchors. Framing members were not buckled. Ponels,
BASARILY/ PASSED glozing beods and decorative caps were remgined securely and gaskets wene not
— 4 S— — — — mm -
FORM NG @ AVRRDOS REV. NO 0

'f'.l\'IN T.i.RlHI 2512 21:'15

Eumpmr lobovatuarnin yazd i olmadaon ksmen kopyalanp -;ogfa.lnlamaz
fmzrase ve mihirsiz raporiar gegersizdir.
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AVRASYA CEPHE-DOGRAMA TEST AB-0926-T
VE TEKNOLOJI MERKEZI A.S. pSETTES

21.12.2016

Sayfa (Page): 7 /19

Resim No. 1 Monte Deney Numunesi / Fig. No.17 Mounted Test Specimen

3 Ozet Deney Tanitimi - Yorumlar / Brief Description of Testing - Comments

3.1 Riizgar Yiiklerine Dayarim - Hizmet verebilirlik / Resistance To Wind Load-Serviceability

Deney numunesini hazir hale getirmek icin 3 adet 500 Pa basing farki degisimleriyle nabiz (darbe) uygulanmig ve sehim
dlgiim-aktancalan sifirlanmistir. 240 Pa, 480 Pa, 720 Pa, 960 Pa basing farklannda sehimlerin élgiim iglemi
gergeklestirilmistir. Deney basinglan hizmet verebilirlik basing ylkine kadar (960 Pa) her bir basing farki kademesinde
15 +/-5 sn. kalacak sekilde, dort esit basing farki kademesine, sirekli artarak ulasilmigtir. Her basing artinmi sonrasinda
cerceve elemanlanni sehimleri élglilmis ve kaydedilmistir. Aym islemler negatif basing farki ile tekrar edilmistir.

Tim tasanm yikleri altinda numunedeki herhangi bir 8gede, izin verilen maksimum sehimler miisaade edilen 5+ L/300
{19,80) mm’yi asmamigtir. Cerceve elemanlanni bina yapisina sabitleyen tesbitlerin yer degistirmeleri 1 mm altinda
kalmustir.

nun_%5'ini

Bir isin

gecmistir. ( geri kazamim-negatif % 90)

Sonug: Basarisiz
sonuglar, tablo ve grafik ile BSlim 4.1'de gdsterilmistir,

FORM MO L AVRRLDDS REV, NO o2
YAYIN TARIHI ; 25122015 REV, TARIHI 12 /09 f 206

Bu rapor, laboratyann yanil irni sdlmadan kismen keppalange codalnlamaer ¥
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AVRASYA CEPHE-DOGRAMA TEST
VE TEKNOLOJI MERKEZI A.S.

AB-0926-T

16-097-PRO1

21.12.2016

Three positive pressure differential pulses 500 Pa were applied to prepare the sample and the displacement transducers
zeroed. Following steps should be measured: 240 Pa, 480 Pa, 720 Pa, 960 Pa. The test pressure was raised in four equal
increments and held for 15 +/-5 5 at each step including the serviceability pressure. After the application of each increment
of pressure the displacements of framing members were measured. The same test procedure was repeated with negative
pressure differential.
The maximum allowable deflection of any element of the works, when carrying full design loads, were not exceed 5+ L/300
(19,80) mm. Frontal displacement of fixings of framing members to building structure was less than 1 mm.

Result: Failed

The measured values are shown as graph & tabulated in Section 4.1
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Cizim No 2. Sehim Olger Yerlesimi / Drawing No. 2 Transducer Configuration

FORM NO s AVRRODS
YAYIN TARIHI : 35122018

Bu rapor, laboratuanin yazili izni olmadan ksmen kopyalanip codaltlamaz.
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AVRASYA CEPHE-DOGRAMA TEST AB-0626-T
VE TEKNOLOJI MERKEZI A S. 16-087-PROT
Sayfa (Page): 9 /19 21.12.2016

3.2 Riizgar Yiiklerine Dayamim - Giivenlik / Resistance To Wind Load-Safety

Deney numunesi 15 saniyelik bir sireligine tasanm yiklerinin 150 % si olan, pozitif 1440 Pa riizgar yiikiine maruz
birakilmistir. Ayni iglem negative basincla tekrar edilmistir.

Hem pozitif hem negatif artinlmis yiik altinda, ¢ergeve elemanlan, dolgu panelleri, baglama elemanlarn ya da ankrajlarda
higbir kalici hasar meydana gelmemistir. Paneller, cam elemanlar ve contalar yerinden oynamarmistir.

Sonug: Basanh
Sonuglar, tablo ve grafik ile B&llim 4.1'de g&sterilmigtir.

The test sample was exposed to positive 1440 Pa wind loads applying 150 % of the design loads for a period of 15 seconds.
The same procedure were repeated in negative pressure diferential

No permanent damage at framing members, infill panels, fixing brackects or anchors was detected. Panels, glazing beads
and gaskets were not displaced.

Result: Passed
The measured values are shown as graph & tabulated in Section 4.1

3.3 Sbkiim, inceleme & Kayit

Deney standina monte edilen numune, miisteri beyan ¢izimi ve imalat gizimleri ile kargilagtinlarak, incelenmis ve kayit
altina alinmistir. Sistem katalogundan farkh uygulamalar gozlenmemistir.

The test specimen mounted to the test rig was inspected and recorded by comparing the provided manufacturer layouts
and clients drawings . No different process than system guideline drawings was detected.
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4. Deney Sonuglan / Detailed Results
4.1 Riizgar Yiiklerine Dayanim / Resistance to Wind Loads
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Evidence of Performance
Calibration of a test rig lo determine joint permeability.
walertightness and wind load

No.16-001794-PRO1
iKal B-MO1-KA1Z2-en-01})

Client AVRASYA Cephe-Dograma
Test ve Teknoloji Merkezi AS
2. Organize Sanayi Balgesi
Cumhuriyel Mah. 1. Cadde No:1
81600 Beykdy - Dihzce

Turkey
Product Window and facade lesl rig
woration Machine number 12-000825
- b 26253
Measuring interal - Aje pressure: -10000.. -40; +40.. . +10000 Pa
Aiar flow rate: -850.. 0.5, +0.5...+850 m*h i.N
Deflection 0...+90 mm
Water flow rate: 2.5...300 Vmin
U Clamping area: window facade
width: 4000 mm 12000 mm
height: 3800 mm 12500 mm
P 5l S
Rosult The requirements are fulfilled:

Pressure and flow system according 1o EMN 1026,
EN 1027, EN 12211, EN 12153, EN 12155,

EN 12179 and ASTM E 330 (pressure system only)
The specified exp. measurement unceriainty and
accuracy 'of < £ 5 % of measured value is fulfilled.
Displacement transducer according to EN 121759,
EN 12211 and ASTM E 330

The specified accuracy ' of < + 0.1 mm is fulfilled .
Water flowivolume for watertightness test ac-
cording to EN 1027 and EN 12155

The specified accuracy ” of = £ 10 % of measured
value is fulfiled
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TASYAPI INSAAT TAAHHUT SANAYI ve TICARET A.S.

Kiigiik Camlica Mah. Sehit Ismail Moray Sk.
No: 13, 34662

Uskiidar/ISTANBUL

Subject: Revision of ALCAS AF60 Type Facade
Cladding System Profile Loading
(Resistance to Wind Load) Test
Method Statement

Ref. 1) Letter of Tasyapi ins. Taah. San. ve
Tic. A.S. Dated 22.09.2016 with Ref No:

TSYP_OKM_M/1704

2) Letter of Yiksel Proje Uluslararas:
A.S. Dated 03.10.2016 with Ref No: YP-
1309-GDN-1525

3) Letter of Yiiksel Proje Uluslararasi
A5, Dated 03.10.2016 with Ref No: YP-
1309-GDN-1527

4) Letter of Yiksel Proje Uluslararasi
A.S. Dated 25.10.2016 with Ref No: YP-
1309-GDN-1573

5) Letter of Tasyap Ins. Taah. San. ve
Tic. A.S. Dated 31.10.2016 with Ref No:
TSYP_OKM_M /1798

6) Letter of Yiiksel Proje Uluslararas
A5, Dated 23.11.2016 with Ref No: YP-
1309-GDN-1648

7) Letter of Tasyapi Ins. Taah. San. ve
Tic. A.5. Dated 30.11.2016 with Ref No:
TSYP_OKM_M/1857

In the scope of Istanbul Seismic Risk Mitigation
and Emergency Preparedness Project [ISMEP),
“Reconstruction Works of Okmeydam Training
and Research Hospital® Contract (IDB-WBI1-
YAPIM-01);

Revised profile loading test (Resistance to wind
load) method statement for ALCAS AF&0 Type
fagade cladding system, which is mentioned in ref.
(1)~(6) letters, is submitted to Engineer with ref.
(7) letter for approval.

0

YUKSEL PROJE  Barlik Maha
LHslararasi &5 b

1/2

YUKSEL
PROJE

07.12.2016
YP-1309-GDN-1675

Date / Tarih :
Ref. / Say1 No :

ALCAS AF60 Tipi Giydirme Cephe
Sistemi Profil Yikleme (Rizgar
Yikine Dayamim) Deneyi Yapim
Yontemi Revizyonu

1) Tasyapr Ins. Taah. San. ve Tic.
AS'min 22.09.2016  Tarih  wve
TSYP_OKM_M/1704 No.lu Yazisi

2) Yiiksel Proje Uluslararast A.S.nin
03.10.2016 Tarih ve YP-1309-GDN-
1525 No.lu Yazisi

3) Yiiksel Proje Uluslararas: A.S.'nin
03.10.2016 Tarih ve YP-1309-GDN-
1527 No.u Yazisi

4) Yiiksel Proje Uluslararasi A.$S.'nin
25.10.2016 Tarih ve YP-1309-GDN-
1573 No.lu Yazisi

5) Tasyapi Ins. Taah. San. ve Tic
AS'nin  31.10.2016 Tarih  ve
TSYP_OKM_M/1798 No.lu Yazisi

6) Yiksel Proje Uluslararasi A.S.'nin
23.11.2016 Tarih ve YP-1309-GDN-
1648 Nolu Yazis1

Konu

7) Tasyapr Ins. Taah. San. ve Tic.
AS'nin  30.11.2016 Tarih ve
TSYP_OKM_M/1857 No.lu Yazis:

Istanbul Sismik Riskin Azaltilmasi ve Acil Durum
Hazirhk Projesi (ISMEP), Okmeydam Egitim ve
Arastirma  Hastanesi Yeniden Yapim [si
Sozlesmesi (IDB-WB1-YAPIM-01) kapsaminda;

flgi (1)~(6) yazlara bahse konu olan ALCAS
AF60 tipi giydirme cephe sistemine ait revize
profil yikleme deneyi (rizgar yiklerine
dayamim) yapim yéntemi ilgi (7) yam ile
tarafiniza onay igin gonderilmisgtir.



As a result of the review; revised test method
statement is approved

For your information and action.

ATTACHMENT(S):
1. ALCAS AF60 Type Fagade¥Cladding System
Profile Loading (Resistance to Wind Load) Test
Method Statement (16-097-PR01 MS01-R01) (6

YUKSEL
PROJE

Yapilan inceleme sonucu; revize deney yapim
yontemi uygun bulunmustur,

Bilgilerinizi ve geregini rica ederiz.

i Sedat TJRYAKI Y,
. PROJE el %

1. AF60 Tipi Giydirme Ce Sistemi Profil
Yiikleme (Rizgar Yikine Dayamim) Testi Yapim
Yontemi (16-097-PR0O1 M501-R01) (6 Sayfa A4)

Pages A4)

DISTRIBUTION: :

FORACT. : Tagyapi ingaat Taah. San.ve Tic. A.S. GEREGI: Tasyapi insaat Taah. San. ve Tic. A.§

FORINFO.: RoT Istanbul Governorship - BILGI : T.C. Istanbul Valiligi - Istanbul Proje
Istanbul Project Coordination Unit Koordinasyon Birimi

YUKSEL PROJE Birlik Mahailes
Uiuglararas: 4.5 A avaS
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Iv AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI AS.

DENEY YAPIM YONTEMI BEYANI
25.11.2016
Proje No :16-097-PRO1 / ALCAS Metal San. A. §. — Okmeydani ve Goztepe SGK Projesi / istanbul
M5 No : 16-097-PRO1 MS01-R0O1
1.  Giris  Introduction
Bu Deney yapim yiintemi beyan ALCAS profilleri ile yapilan giydirme cephe projesi igin hazirlanmistir. ALCAS Metal

San. A. 5. firmasinin talebi lizerine performans deneyiDiizeesdefaaliyet gdsteren Avrasya Cephe-Dograma TTM A, 5.

de yiiriitiilecektir. Deney rilzgar yiklerii ni belirleyecektir:

The following method statefr en or the ade of ALCAS alurminil im profiles. The test is to
be carried out at thé Tes r the request of Nur
Aliminyum, The'test e dat stance.

CEM
gercekl e;ﬁﬂwn deneyin dizenegi
ediimektedir.

he ‘tests will performed on the
'2'}.- T ration no. EPst/02

fosénheim GmbH.

m Diizce,

v the cu!:bmno aratory 4

4. Deney'NUmunesi / Test Elem
Glyd _.i- 2 (Cubuk sistem) Wallin Syste
e Metarveli: i Mate,

Okmeydani ve Gdztepe SGK Projesi / istanbul
Okmeydani and Goztepe SGK Project - Istanbul o s

FORMNO  :AVRFQL07
YAYIN TARIHI : 01.06. 2014 Syf1/6 REV. TARI 26/04 /2016




AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJi MERKEZI A'S.
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AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A'S.

5. Deney Sartlan / Test Specifications
Deney boliim 6'da belirtildigi sekilde ilgili EN standartlarina giire gerceklestirilecektir.
The test will be carried out in accordance with the EN standard as shown on Point 6 — Sequence of Testing.

5.1 Deney Raporu [ Test report
Deney raporu asa@idaki bilgileri icermektedir / The test report shall contain following infoermations:

*  Bagh oldugu ilgili standartlar / Link to the carrespandlng standards

s Miisteri adim _-_.-.- " ':' ’

e

rihini r' ate o

dm cihaz ras'gron belgesini / Colibration date of used meas

% te of the report
i emy kontrol edenin onay imzasim / Signature of observer / controller

uiprmen

Wind Resistance Test™ — 5§
§2. r Yitkiine Dayanim
; sistance Test — 5

3. En:mxa?lt f Insg d Record
m

TS EN 5-10 Giydirme Cepheler Mamul Standardi 5.1.2 geregince belirlenen metot ?
talebi nedeniyle izlenmeyecektir. Deney miisterinin onayladin 16-097-PRO1 MS01-R01 ey
enden dolay raporda deney sonucuna bagh olarak sinifland
saglanip-sadlanmadifi tespit edilecektir.

7. Deney Prosediirl / Test Procedure
Bilgi: Pozitif basing farki cephenin dis ylziindeki hava basincinin ic yiiziindeki hava basincindan fazla olmasidir,

Note: A positive pressure differential is where the pressure dgainst the weather face is greater than thot against the

A{/i
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I AVRASYA CEPHE - DOGRAMA
A

TEST VE TEKNOLOJI MERKEZI A'S.

7.1 Riizgar Yiiklerine Dayanim - Hizmet Verebilirlik (EN 12179) / Wind resistance - Serviceability (EN 12179)
Deney numunesini hazir hale getirmek igin 3 adet 500 Pa nabiz (darbe) uygulanacak, darbe basincina ulagma siresi
bir saniyeden az olmayacak ve en az 3 saniye kalinacaktir. Sehim 8lclim-aktaricilan sifirlanacaktir,

Sirasiyla, 240 Pa, 480 Pa, 720 Pa ve 960 Pa basing farklanina ulasilacaktir. Deney basinglan hizmet verilebirlik
basincina kadar herbir kademede 15 +/-5 sn. kalacak sekilde, ddrt esit basing kademesine artarak ulasacaktir. Her
basing artinmi senrasinda cerceve elemanlarini sehimleri dlclilecek ve kaydedilecektir. Bu asamadan sonra olusmasi

muhtemel hasar veya fonksiyonel kusurlar kaydedilecektir. Sifir basinca déniisten sonra kalic deformasyonlar

Blcllecektir. Efer kalio deformasyonlarmiisat inge ise, geri kazamm siiresi olarak bir saat

d LE '_l. ..'—'-. .'.-."
beklenilecektir. Ayni islemler negatif bas: ;I tekrar edilecekti
Three positive pressurgdifferentiol piises (beddi ?Hpgﬁr
the pressure fise time s. l han one second ond the pressure s
seconds. he di t of tran

Fnﬂow.’ {2 % sured: 240 Po, 480 Pa, 720 Po, 960 Po. The test pressure s

ucers zeroed.

incre % 5 +/°5 s ot each step including the serviceability pressure. A
increment of pre e displacements of framing members shall be measured. After this sequ
shall be noted. '

.

si gizimi -Olglim noktalar deney numunesinin cizimi dizerine
inc kademesi icin, dlglim noktalarinin yerleri belirtilerek ve sehim &%Iu halir

atstalickektlr A' \

ms( %(x’

The points of measure :f indicated on a drowinglof the s% ) of each
7.2 Riizgar Yiikiine Dayanim Deneyi=Emniyet (EN 12179 -

Deney numunesi 1440 Pa'lik tek bir poziti ir r yiikiine mar '._. rakilacaktir; basing degerine ulasma siiresi 1

s

sn."den az olmayacak ve en az 15 %5 sn. kalinacaktir. Bu aad sonra olusmasi muhtemel hasar veya fonksiyonel
kusurlar kaydedilecektir. Pozitif basingta deneyin tamamlanmasina miiteakip, gerek gdrilmesi halinde aym test
hazirlig ve prosediirii negatif basingla -1440 Pa yapilacaktir.

Sonuclann Gosterimi

Deneyden kaynaklanan hasar veya fonksivonel kusurlar kaydedilecek ve deney numunesi giziminde gosterilecektir.

i
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AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJI MERKEZI A'S.

Presentation of results

Damage and functional defects resulting from the tests shall be noted and shown on the drawing of the test

specimen.

8. Yeterlilik Sartlar / Performance Criteria

8.1 Dizayn basincinda gergeveleme elemanlaninin yapisal performans: (EN 13116) / Structurel performance of
framing members under design pressure (EN 13116)

Pozitif ve negatif tasanm yiikleri altindaki_cephede sehim, yapisal_mesnet noktalar arasinda élglilen gerceve

elemaninin agikliginin Hf3(lﬂ+5 mm degerini gegmemelidir.

Cephede meydana gelen kal deformas ik'siire sonunda maksimum
sehimin % 5'i gegmemelidir. g -
Cergeve Elem r ~' In 1 bina in a diger yapisal bile afla lerindekl te plt yerlerinin

cephede de 1n az olmalidir.

H/300+5 of he clear span in a direction normal to the plane of the element, in frami [ rs.

r be 'NWM recovery. Frontal displacement
building structure other structural components
m%ﬁnda yapisal pe

pller ve elemanlarinda kalic t [} ir. Cerceve elemanlan blikilmemelidir. Paneller, |

m‘:ratif nlarr n ivetl bi de tutturulmali ve W}l@ ind
Wnlmrs yiik yi € : Bre nilacak olursa, camin yenilenmesi ve deneye de
a sebebinin detayli inceleme sonrasinda camin takilma yontemi ya da %ln oturdugu

cerceveye ait binisinin olmamasi durumunda olabilir \ F
. f*@@ Y __-Z' panej;

At both pikithe pea dhii
or anchors. Frami shallnot'be buckled. Panels, glozing beads i ps shall remain securely
and 'T'-?.-___ be displace :5' st, then itmay replaced and
the test continued o lowing Dse : tion, th . a € sncrr ributable to any fault in the

8.3 inceleme & Kayit [ inspect & Record

w
a
5

‘g

MNumunenin biitiin parcalan, ¢caligmalarda kullanilmasi tasarlananlarla ayni malzemeler, ayrintilar, yapim ve tespit
metotlarini kullanarak tam dlclislinde ve miisterinin beyan ettifi cizimler ile ayn olmalidir,

There shall be no difference between at all components of test sample and details of processing, construction, fixing
methods as stoted by client’s drawings. /‘é/ L
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AVRASYA CEPHE - DOGRAMA
TEST VE TEKNOLOJi MERKEZI A'S.

| n DT-103 |

[ L ST |

R,
I
]
[
i
i

e =

N

: FRONT ELEVATION

A DT-101) .-rDT-mz]
[ 2 —— s

I 7 1
| § I i 1
el 4 | )

B 5 s 5 . S

L=
4—— ns0 —— 10— B-B'PLAN

R

A single positive air pressure pulse to the safety test pressure 1440 Pa shall be applied; the pressure transition time

shall not be less than one second and the pressure shall be maintained at the peak value for 15+/-5 seconds. After
the sequence, any damage or functional defects shall be noted. After completing the positive pressure test, the

preparation and test procedure shall be carried out with negative pressures (-1440 Pa). /é_/’ X
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